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Antiplatelet therapy post ischaemic stroke and TIA - 2023 

V 4.0 JB 2023  

Ischaemic Stroke  

Day 15 STOP Aspirin  
(300mg loading) then 75mg 
Clopidogrel 
UNLESS PEG considered then 
stay on Aspirin 75mg alone until 
PEG inserted 
UNLESS AF-see separate 
guidance 

Long term CLOPIDOGREL 75mg daily 
If Clopidogrel not tolerated or resistance suspected then order of preference is: 

1. Ticagrelor 90mg bd 
2. Aspirin 75mg + Dipyridamole MR 200mg bd 

3. Aspirin 75mg alone 
4. Dipyridamole MR 200mg bd 

2.  

Aspirin 300mg (po or pr or 
ng) for 14 days 

Stroke/TIA with 
concomitant ACS 

STEMI + 
stroke/TIA 
Aspirin + 
clopidogrel  
28 days 

This guidance does not apply to people with AF – then anticoagulation is default first choice-Choose 
anticoagulant DOAC 1st choice in clinic. Patients with dual pathology should be considered 

individually and treatment plan agreed 

NSTEMI + 
stroke/TIA: 
Aspirin and 
Clopidogrel for 
12 months 

TIA/Stroke 
 
Stent:  proceed as 
cardiology guidance 
 
Otherwise proceed as for 
Stroke/TIA  

Candidate for carotid 
Endarterectomy (CEA) 
 
DAPT continues before 
and after surgery 
unless bleeding 
complications post-
surgery or alternative 
regime suggested with 
concomitant AF 
 

Minor Ischaemic Stroke 
(NIHSS<=4) and TIA= DAPT 

GP already loaded Aspirin 300mg (or give) 
Load Clopidogrel 300mg 
Aspirin 75mg + Clopidogrel 75mg for 21 days  
OR if suspected Clopidogrel failure 
Ticagrelor 180mg loading dose then 90mg bd + 
Aspirin 75mg (after 300mg loading) for 30 days 
 


